Test report No.

Page
Issued date
FCCID

: 27KE0162-HO-C
: 18 of 47

: August 8, 2007

: EJE-BPADOS

APPENDIX 2: Data of EMI test

Conducted Emission
Tx, Ch. Low

DATA OF CONDUCTED EMISSION TEST

UL Japan, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

Date : 2007/06/29
Company Fujitsu Limited Report No. 27KE0162-HO
Kind of EUT B-PAD Power AC 120V / 60Hz
Mode! No. * CA06178-A521 Temp. /Humi. : 26deg. C / 64%
Serial No. 0001 Operator : Hisayoshi Sato
Mode / Remarks Bluetooth DH5 Tx 2402MHz
LIMIT : FCC15. 207 QP
FCC15. 207 AV
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CHART:WITH FACTOR, Peak hold data. CALGURATION:RESULT[dBuV]=READING[dBuV]+C. F[dB] (LISN LOSS+CABLE LOSS)

Except for the above table : adequate margin data below the limits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124



Test report No. : 27KE0162-HO-C

Page : 19 of 47
Issued date : August 8, 2007
FCCID : EJE-BPADOS

Conducted Emission
Tx, Ch. Low

DATA OF GONDUGTED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2007/06/29

Company : Fujitsu Limited Report No. : 27KE0162-HO

Kind of EUT : B-PAD Power © AC 120V / 60Hz
Model No. : CA06178-A521 Temp. /Humi. : 26deg.C / 64%
Serial No. © 0001 Operator . Hisayoshi Sato

Mode / Remarks : Bluetooth DH5 Tx 2402MHz

LIMIT @ FGC15.207 QP
FCC15. 207 AV

— N O:QPX:AV
0 [dBuV] << QP/AV DATA >> —L [P <AV
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Frequency [Hz]
Freaquency Reading Level Corr Result Limit Margin
QP AV Factor QP AV QP AV QP AV Phase

MHz] [dBuV] | [dBuV] [dB] [dBuVl | [dBuV] | [dBuV] | [dBuVl [dB] [dB]

0.18820 51.3 43.1 0.3 51.6 43.4 64.1 54.1 12.5 10.7) N

0.51350 38.5 29.4 0.3 38.8 29.7 56.0 46.0 17.2 16.3] N

0.81730 32.7 26.7 0.3 33.0 21.0 56.0 46.0 23.0 19.00 N

1.69590 271 18.5 0.4 21.5 18.9 56.0 46.0 28.5 21.1 N

7.22490 29.0 20.2 1.0 30.0 21.2 60.0 50.0, 30.0 288 N

13.87970] 38.8, 29. 3] 1.4 40. 2, 30.7] 60.0 50. 0] 19.8 19.3 N

0.19425 51.1 41.5 0.3 51.4 41.8 63.9 53.9 12.5 12.1 L

0.44665 41.0 33.7 0.3 41.3 34.0 56.9 46.9 15.6 129 L

0.50300 39.9 35.1 0.3 40.2 35.4 56.0 46.0 15.8 10.6] L

1.75820 26.7, 18.1 0. 4] 27.1 18.5 56.0 46.0 28.9 21.5] L

7.33340 23.9 13.0 1.0 24.9 14.0 60.0 50.0, 35.1 36.0 L

13.87070, 38.9 21.0 1.4 40.3 28.4 60.0 50.0 19.7 21.6( L

CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the limits.

The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Emission
Tx, Ch. Mid

DATA OF GONDUGTED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2007/06/29

Company : Fugitsu Limited Report No. 27KE0162 HO

Kind of EUT : B-PAD Power AC 120V / 60Hz

Model No. : CA06178-A521 Temp. /Humi. 26deg G/ 6

Serial No. 0001 Operator : Hisayoshi Sato

Mode / Remarks : Bluetooth DH5 Tx 2441MHz

LIMIT : FCC15.207 QP

FCC15.207 AV
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CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT [dBuV]=READING [dBuV]+C. F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the Iimits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Emission

Tx, Ch. High

DATA OF GONDUGTED EMISSION TEST

Japan,

Company
Kind of EUT
Model No
Serial No

© Fujitsu Limited

: B-PAD

: CA06178-A521

0001

Mode / Remarks : Bluetooth DH5 Tx 2480MHz

LIMIT : FGC15.207 QP
FCC15.207 AV

0 [dBuV] << PEAK DATA >>

Report No
Power

Temp. /Humi
Operator

Date :

: 27KE0162-HO

© AC 120V / 60Hz
: 26deg.C / 64%
. Hisayoshi Sato
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Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
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CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)

Except for the above table :

adequate margin data below the limits

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Emission

Rx, Ch. Mid

DATA OF GONDUGTED EMISSION TEST

Company
Kind of EUT
Model No
Serial No

© Fujitsu Limited
© B-PAD,

: CA06178-A521
0001

Mode / Remarks : Bluetooth Rx 2441MHz

LIMIT : FGC15.207 QP
FCC15.207 AV

0 [dBuV] << PEAK DATA >>

Japan,

Report No
Power
Temp. /Humi
Operator

Date :

: 27KE0162-HO

© AC 120V / 60Hz
: 26deg.C / 64%
. Hisayoshi Sato

— N O:PEAK

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
2007/06/29

70

60 B ]

AP

30 V

il

™

™

2 T

[k

S15M . 2M M - | M

[dBuV] << PEAK DATA >>

™

10M 20M

—L

Frequency [Hz]
:PEAK

30M

80

70

60 wwnuwwrrwwﬁn%nw

50

40 [

30
| m"‘
““& m‘d|f

20

'

[

Hi

I
{

I W! i

o
s

\ ' “M‘M %MN«M”

k*
LT

J15M . 2M M

CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
adequate margin data below the limits.

Except for the above table :
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UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Carrier Frequency Separation

UL Japan, Inc.
Head Office EMC Lab. No.7 Shielded Room

COMPANY : Fujitsu Limited REGULATION : FCC15.247(a)(1)/RSS-210A8.1(b)
EQUIPMENT : B-PAD TEST DISTANCE Do-
MODEL : CA06178-A521 DATE : 06/26/2007
S/N : 0001 TEMPERATURE : 26C
POWER :DC3.7V HUMIDITY 1 59%
MODE : Tx(Hopping on)/Inquiry ENGINEER : Shinya Watanabe
Ch Freq. Channel separation Limit
[MHz] [MHz]
Low 2402.0 1.000 >two-thirds of the 950[kHz](20dB Bandwidth) or 25[kHz](whichever is greater)
Mid 2441.0 1.000 >two-thirds of the 950[kHz](20dB Bandwidth) or 25[kHz](whichever is greater)
High 2480.0 1.000 >two-thirds of the 952[kHz](20dB Bandwidth) or 25[kHz](whichever is greater)
Inquiry 2441.0 2.000 >two-thirds of the 800[kHz](20dB Bandwidth) or 25[kHz](whichever is greater)
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Carrier Frequency Separation
Ch:Low Ch:Mid
< Agilent R T % Agilent R T
a Ml 1.0 HHz a Mkrl 1.000 HHz
Ref @ dBm Atten 10 dB —0.18 dB | Ref 0 dBm Atten 10 dB —0.66 dB
Peak ‘ Psak ‘
Loa 1R Log iR N
18 10
e | A A AT e | AT ] T
[~
A el "] ) - ] A o
sLghy #LgAy
s1 52 5152
M3 FC M3 FC
f;?@k Marker a fﬁé)@k Marker a
s [1.000000 MHz sep [1.000000 MHz
| -6.18 dB -0.66 dB

Center 2.483 680 GHz
#Res BH 108 kHz

Span 3 MHz

#YBH 308 kHz Sweep 1.04 ms (1201 pts)

Center 2.441 986 GHz
#Res BH 100 kHz

+YBH 300 kHz

Snan 3 MHz
Sweep 1.04 ms (1201 pts)

Ch:High Inquiry
< Agilent R T % Agilent R T
& Mkrl 1.080 MHz a Mkrl 2.800 MHz
Ref @ dBm Atten 10 dB —0.21 dB | Ref 8 dBn Atten 10 dB 0.31 dB
Peak ‘ #Peak ‘ ‘
5%9 15 . 5%9 1k
ey RS W A R dB/ f \M
- N A N [( VAN 5 AN
#Lgfy #LgAy \ / 1’\ /
Tt T
sl 82 51 %2
M3 FC M3 FC
Eibn Marker a B, [Marker a
s [1.000000 MHz sep [2.000000 MHz
| -8.21 dB 8.81 dB

Center 2.479 680 GHz
#Res BH 108 kHz

Span 3 MHz
Sweep 1.04 ms (1201 pts)

#YBH 300 kHz

Center 2.441 986 GHz
#Res BH 100 kHz

+YBH 300 kHz

Span 5 MHz
Sweep 1.04 ms (1201 pts)

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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20dB Bandwidth

UL Japan, Inc.
Head Office EMC Lab. No.7 Shielded Room

COMPANY : Fujitsu Limited REGULATION . FCC15.247(a)(1)/RSS-210A8.1(a)
EQUIPMENT : B-PAD TEST DISTANCE Do
MODEL : CA06178-A521 DATE 1 06/26/2007
S/N : 0001 TEMPERATURE 1 26C
POWER :DC 3.7V HUMIDITY : 59%
MODE : Tx (Hopping off) /Inquiry ENGINEER : Shinya Watanabe
Ch Freq. 20dB Bandwidth Limit
[MHz] [MHz] [MHz]
Low 2402.0 0.950 N
Mid 2441.0 0.950 -
High 2480.0 0.952 -
Inquiry 2441.0 0.800 -
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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20dB Bandwidth
Ch:Low Ch:Mid
3 Agilent R T % Agilent R T
a Mkr2 958 kHz a Wkr2 958 khz

Ref -13.39 dBm Atten 18 dB o 8.62 dB

Ref —13.68 dBm

Atten 16 dB o

-6.33 dB

#Peak 1 #Peak
Log Log
52/ %R\/“/ \j\mé 312/ w/“ \ﬂ\/\wz)
,N

[ o L N
ng\f Jika) // \[F L\{\/\r\‘\“\/\’\ LgFTu H{fﬂ V I} [ﬁ \-/f L'\/‘/\f\\ V\wl
S1 82 w \NJ 51 82 H w
M3 FC M3 FC
Eitn [Marker a e Marker &
s [950.800 kHz sip [950.800 kHz

| 0.82 dB -0.33 dB

Center 2.482 680 GHz Span 3 MHz

Center 2.441 986 GHz

Snan 3 MHz

#Res BH 38 kHz #WBH 30 kHz Sweep 4.08 ms (1201 pts) #Res BH 3@ kHz #UBH 38 kHz Sweep 4.08 ms (1201 pts)
Ch:High Inquiry
3 Agilent R T ¥ Agilent R T
a Mkr2 952 kHz a Mkr2 808 kHz
Ref -13.78 dBm Atten 18 dB 6.62 dB | Ref -13.79 dBm Atten 18 dB -0.47 dB
#Peak 1 #Peak
Log Log nr\ﬂ
10 v 18 T \Ljf"
dB/ 2R 2 dB/ 2 2
2/ Mz Ify U,n%\
A
o f/ \\ b \\ j J
-33.8 \/_/ -33.8
dBm f \ dBm k\ﬁ
Lghv mf R sLgf v\,/AV’ j/\'\r\
51 82 \/\/f 51 52
M3 FC M3 FC
£ £(f):
rosa | Marker a 250k
swn [952.000 kHz Sup
| 0.82 dB
Center 2.480 000 GHz Span 3 MHz | Center 2.441 086 GHz Span 3 MHz
#Res B 38 kHz #YBH 38 kHz Sweep 4.08 ms (1281 pts) | #Res BN 3@ kHz +UBH 38 kHz Sweep 4.08 ms (1261 pts)
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Number of Hopping Frequency

UL Japan, Inc.

Head Office EMC Lab. No.7 Shielded Room

COMPANY : Fujitsu Limited REGULATION : FCC15.247(a)(1)(iii)/RSS-210A8.1(d)
EQUIPMENT :B-PAD TEST DISTANCE -
MODEL : CA06178-A521 DATE : 06/26/2007
S/N : 0001 TEMPERATURE : 26C
POWER :DC3.7V HUMIDITY 1 59%
MODE : Tx (Hopping on) /Inquiry ENGINEER : Shinya Watanabe
Mode Number of channel Limit
[time] [time]
Tx(Hoppng on) 79 =15
Mode Number of channel Limit
[time] [time]
Inquiry 32 =15
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Number of Hopping Frequency

Hopping on (1/3)
R

Hopping on (2/3)
R

# Agilent T - Agilent T

Mkrl 2.462 6@ GHz Mkrl 2.442 99 GHz
Ref @ dBm Atten 18 dB -11.3@ dBm Ref @ dBm Arten 18 dB -11.84 dBm
e [, Loe
16 1§
A T i e i e i

/HuullruuurrluuuHrU'ﬁUH‘l'ﬁH IRERILEENRARIIEMILIERIIEEIARIIEIIREIIEE
#LagPy / #Lghv
S1 82 |/ Sl S2
M3 ch M3 FC
£0F): £(f
FTun FTun
Swp Swp
Start 2.400 98 GHz Stop 2.430 08 GHz Start 2.430 09 GHz Stop 2.460 00 GHz
#Res BH 308 kHz #UBH 1 MHz Sweep 1.84 ms (1281 pts) #Res BH 360 kHz #WBH 1 MHz Sweep 1.04 ms (1201 pts)
Hopping on (3/3) Inquiry (1/3)

3 Agilent R T ¥ Agilent

Mkrl 2.480 80 GHz Mkrl 2.482 86 GHz
Ref @ dBm Atten 18 dB -11.95 dBnm Ref 6 dBm Atten 16 dB -11.09 dBm
Peak Peak
2 : e |
= MAMAARAAAAAAARAATAN e | [N N

IR IR

A

IR /

#LagPy #LgPv J U v V \\ J
s1 52 r ﬁ 51 sgr/ WWMW WM(
M3 FC ' W‘M M3 FC ' M M
£0f): I T w £(fn
FTun FTun
Stip Swp
Start 2.460 06 GHz Stop 2.496 69 GHz Start 2.406 80 GHz Stop 2.439 00 GHz
#Res B 308 kHz #UBH 1 MHz Sweep 1.04 ms (1261 pts) #Res BW 300 kHz #VBH 1 MHz Sweep 1.04 ms (12081 pts)
Inquiry (2/3) Inquiry (3/3)
- Agilent R T # Agilent R T
Mkrl 2.441 66 GHz Mkrl 2.479 68 GHz
Ref 6 dBm Atten 18 dB -11.59 dBm Ref @ dBm Atten 18 dB -11.72 dBm
Peak Peak
Log 1 Log 1
18 16
& |[) AA A AR A AL AL | e [0 N A Aln

#LaPv #LgAv \1

s1 52 152 M‘w‘w

M3 FC M3 FC

WW&WM

£0f) £0f): t

FTun FTun

Swp Swp

Start 2.436 90 GHz Stop 2,468 60 GHz Start 2.460 00 GHz Stop 2.496 0@ GHz

#Res BH 360 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 308 kHz #UBH 1 MHz Sweep 1.84 ms (1281 pts)
UL Japan, Inc.

9

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Dwell time

UL Japan, Inc.

Head Office EMC Lab. No.7 Shielded Room

Company : Fyjitsu Limited REGULATION . FCC15.247(a)(1)(iii)/RSS-210A8.1(d)
Equipment : B-PAD TEST DISTANCE -
Model : CA06178-A521 DATE : 06/26/2007
Sample No. : 0001 TEMPERATURE :26C
Power :DC3.7V HUMIDITY 1 59%
Mode : Tx (Hopping on) /Inquiry ENGINEER : Shinya Watanabe
Mode Number of transmission Length of Result Limit
ina 31.6(79 Hopping x 0.4) transmission time
/12.8(32 Hopping x 0.4)second period [msec] [msec] [msec]
DHI1 S50times / Ssec. x 316 times 0.428 135 400
DH3 29 times * / Ssec. X 181 times 1.684 305 400
DHS5 17 times * / Ssec. x 105 times 2.933 308 400
Inquiry 100 times / 1sec. x 1280 times 0.132 169 400
* Average value of five tests
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

: 27KE0162-HO-C
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Dwell time
i Agilent 5 Agilent R T
a Mkrl 4281 ps
Ref -18 dBm Ref -18 dBm Atten 18 dB -6.56 dB
#Peak #Peak
Log Log r
18 18
dB/ dB/ {1
LagAw 1] LagAw
5182 §1 82
W3 F$ W3 WS
M[}MM“ ﬂw ﬁﬁ Il
£ e [
Fr50k Frun |Marker a
1428.1333333 ps
| -6.56 dB
Center 2.441 008 GHz Span @ Hz Center 2.441 008 GHz Span @ Hz
Res BH 108 kHz Sweep 55 (1201 pts) Res BH 1 MHz #WYBH 1 MHz Sveep 1.04 ms (1281 pts)
3 Agilent 3 Agilent R T
a Mkrl  1.684 ms
Ref -18 dBm Ref -18 dBm Atten 18 dB -14.52 dB
#Peak #Peak
Log Log L
18 18
dB/ dB/
LgAv | ” H I H LgAv
5182 §1 82
W3 F$ W3 WS
£ £(: !
50k FTun
Center 2.441 008 GHz - Span @ Hz Center 2.441 008 GHz Span @ Hz
Res BH 108 kHz Sweep 55 (1201 pts) Res BH 1 MHz #WYBH 1 MHz Sveep 5.04 ms (1281 pts)

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124




Test report No.

: 27KE0162-HO-C

Page : 31 of 47
Issued date : August 8, 2007
FCCID : EJE-BPADO5
Dwell time
DHS5 (1/2) DHS5 (2/2)
i Agilent T 3 Agilent R T
a Mkl 2.933 ms
Ref -10 dBm Atten 16 dB Ref -10 dBm Atten 16 dB 7.89 4B
#Peak #Peak
Log Log
18 18
dB/ dB/ k
LgAv | ‘ | | " | H h | | ‘ H| | |H t LgAv
51 52 S1 52} i | I
W3 F$ W3 US'h MM
£ch: BO: [Mark
Fr50k FTun |MGrKEr 4
12.933333333 ms
| 7.89dB
Center 2.441 008 GHz Span @ Hz Center 2.441 008 GHz Span @ Hz
Res BH 108 kHz #YBW 108 kHz Sweep 55 (1201 pts) Res BH 1 MHz #WYBH 1 MHz Sweep 16 ms (1201 pts)
Inquiry (1/2) Inquiry (2/2)
3 Agilent T 3 Agilent T
a Mkrl 1317 ps
Ref 6 dBm Atten 16 dB Ref 6 dBm Atten 16 dB -5.44 dB
#Peak #Peak
Log Log
18 18 E—
ey ey /| H
[
I I
#LgRv #LgAv
s1 52 51 52
M3 F$ W3 WC
£ £(f):
Fr50k FTun I’Marker L
131.6666667 ps
| -8.44 dB M"|"
I ] T l 1
Center 2.441 008 GHz Span @ Hz Center 2.441 008 GHz Span @ Hz

Res BH 108 kHz

#YBW 188 kHz

Res BH 1 MHz

Sweep 15 (1201 pts)

#WBH 1 MHz

Sweep 500 ps (1201 pts)

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Maximum Peak Output Power
UL Japan, Inc.
Head Office EMC Lab. No.7 Shielded Room
COMPANY : Fujitsu Limited REGULATION : FCC15.247(b)(1)/RSS-210A8.4(2)
EQUIPMENT :B-PAD TEST DISTANCE ~ : -
MODEL 1 CA06178-A521 DATE : 06/26/2007
S/N : 0001 TEMPERATURE : 26C
POWER :DC3.7V HUMIDITY 1 59%
MODE : Tx(Hopping Off)/Inquiry ENGINEER : Shinya Watanabe
Ch Freq. PM Cable Atten. Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] [ [mW] | [dBm] [ [mW] [dB]
Low 2402.0 -10.06 0.63 9.98 0.55 1.14 20.97 125 20.42
Mid 2441.0 -10.37 0.63 10.03 0.29 1.07 20.97 125 20.68
High 2480.0 -10.64 0.63 10.03 0.02 1.00 20.97 125 20.95
Inquiry 2441.0 -10.38 0.63 10.03 0.28 1.07 20.97 125 20.69
Sample Calculation:

Result = Reading + Cable Loss+ Attenuator

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Company

Kind of EUT

Mode!| No.

Serial No.

Mode / Remarks :

Radiated Spurious Emission (below 1GHz)

Tx, Ch. Low

DATA OF RADIATED EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

: Fuj;i\[t)su Limited.
© CA06178-A521
: 0001

L Japan,

Bluetooth DH5 2402MHz Max-Axis

Report No.
Power

Temp. /Humi.

Operator

LIMIT : FCC15.247(d) 3m, below 1GHz:QP, above 1GHz:PK

Date : 2007/06/28

: 27KE0162 HO

: 26deg c / 59%
: Hisayoshi Sato

— Horizontal
o — Vertical
[dBuV/m] << QP DATA > Hor izontal
70
60
50 |
40 ‘ %E
o . ¢
30 i >‘f i
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M
Frequency [Hz]
. Antenna Loss& . . .
Frequency Reading DET | Factor | Gain | Level Angle | Height Polar . Limit Margin
[MHz] [dBuV] [dB/m] [dB] [dBuV /m] [Deg] [em] [dBuV /m] [dB]
87. 605 31.6 QP 8.3 -24.1 15.8 191 278| Vert 40.0 24.2
88. 246 34.5 QP 8.4 -24.1 18.8 191 278| Vert 43.5 24.7
90. 552 45. 2] QP 8.7 -24.1 29.8] 251 337| Hori 43.5 13.7
82.833 46. 8] QP 1.5 -24.2 30.1 251 337| Hori 40.0 9.9
103. 987 36.3 QP 1.0 -23.9 23. 4] 359 301 Vert 43.5 20.1
104.010 35. 8] QP 1.0 -23.9 22.9 230 270 Hori 43.5 20.6
189. 640 37.8] QP 16.6 -22.9 31.5 197 168| Hori 43.5 12.0
189. 629 32. 8] QP 16.6 -22.9 26.5 12 211 Vert 43.5 17.0
336. 464 28.7 QP 16.6 -21.8 23.5 218 185| Vert 46.0 22.5
336. 455 36. 0] QP 16.6 -21.8 30. 8] 257 100| Hori 46.0 15.2
385.412 37.9 QP 17.4 -21.5 33. 8] 107 102| Hori 46.0 12.2
385.393 21.5 QP 17.4 -21.5 23. 4] 163 139] Vert 46.0 22.6
935. 980 31.0] QP 24.8 -17.8 38.0] 225 100| Hori 46.0 8.0
935.979 28.0] QP 24.8 -17.8 35. 0] 59 107| Vert 46.0 1.0
CHART:WITH FACTOR ~ ANT TYPE :

—-30MHz :LOOP, 30-300MHz :BICONICAL, 300MHz- 1000MHz LOGPERIODIC, 1000MHz—:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116

Telephone

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (below 1GHz)

Tx, Ch. Mid

DATA OF RADIATED EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

Japan,

Date : 2007/06/28

Company © Fujitsu Limited Report No. : 27KE0162-HO
Kind of EUT : B-P, Power ) : .
Mode! No. © CA06178-A521 Temp. /Humi. : 26deg.C / 59%
Serial No. : 0001 Operator . Hisayoshi Sato
Mode / Remarks : Bluetooth DH5 2441MHz Max-Axis
LIMIT : FCC15.247(d) 3m, below 1GHz:QP, above 1GHz:PK o .
Horizontal
? \I-llert\ca\ |
or i zonta
0 [dBuV/m] << QP DATA >> ertical
60
» ]
40
% o ¢ %
7 ! ?
2 x 7 x 1
10
0
30M 50M oM 100M 200M 300M 500M 700M 16
Frequency [Hz]
. Antenna | Loss& . .
Freauency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHz1 [dBuVl [dB/m] [dB1 [dBuV/m] | [Degl [oml [dBuV/ml [dB1
82.845 45.7| QP 1.5 ~24.2 29.0; 337 251| Hori. 40. 0, 11.0
85. 534 33.8 QP 1.9 -24.1 17.6 191 278| Vert. 40.0 22.4
103. 934 36.1 QP 11.0 -23.9 23.2, 359 301| Vert. 43.5 20.3
104.151 35.6 QP 1.1 -23.9 22.8 2170; 230| Hori 43.5 20.7
189. 566 32.6/ QP 16.6 22.9 26. 3] 112! 211 Vert. 43.5, 17.2
189. 652! 37.4( QP 16.6 -22.9 311 168 197| Hori 43.5 12.4
336. 465 21.2| QP 16.6 -21.8 22.0; 86 100 Vert. 46.0; 24.0;
336.511 35.5| QP 16.6 -21.8 30. 3! 257 100 Hori. 46. 0. 15.7
385. 394 37.6] QP 17.4 -21.5 33. 5. 107 100 Hori. 46. 0. 12.5
385.412 27.3] QP 17.4 -21.5 23.2, 86 100 Vert. 46.0, 22.8
935. 932 21.8 QP 24.8 -17.8 34.8 86 100| Vert. 46.0 1.2
935. 980} 30.5| QP 24.8 -17.8 31.5, 107, 100 Hori. 46. 0, 8.5

CHART:WITH FACTOR

ANT TYPE : -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz—:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — GAIN (AMP)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Radiated Spurious Emission (below 1GHz)

Tx, Ch. High

DATA OF RADIATED EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Fugltsu Limited
Kind of EUT

Mode! No. : CA06178-A521
Serial No. 0001

Japan,

Mode / Remarks : Bluetooth DH5 2480MHz Max-Axis

LIMIT : FCC15.247(d) 3m, below 1GHz:QP, above 1GHz:PK

Report No.
Power

Temp. /Humi.

Operator

Date : 2007/06/28

: 27KE0162-HO

© DG 3.7V

: 26deg. C / 59%
: Hisayoshi Sato

— Horizontal
O — Vertical
[dBuV/n] << GP DATA >> Hor 1zontal
0
60
50 (
40 %
30 7 % ?
2 id rx
10
0
30M 50M TOM 100M 200M 300M 500M 700M
Frequency[Hz]
Antenna | Loss& . - .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHZ] [dBuV] [dB/m] [dB] [dBuV/m] [Degl [cm] [dBuV/m] [dB]
83.211 46.4| QP 1.5 -24.1 29.8 251 337| Hori. 40.0; 10.2
86. 120 32.0( QP 8.0 -24.1 15.9 191 278( Vert. 40.0 241
103. 965 36.0] QP 11.0 -23.9 231 359 301 Vert. 43.5. 20. 4
104. 010} 35.6| QP 11.0 —23.9 22.7 230 279 Hori. 43.5] 20.8
189. 616} 32.6| QP 16.6 -22.9 26.3 112 211[ Vert. 43.5 17.2
189.711 37.3| QP 16.6 22.9 31.0} 195] 169( Hori. 43.5] 12.5
336. 211 28.6| QP 16.6 -21.8 23. 4 218 185 Vert. 46.0; 22.6
336. 429 35.3] QP 16.6 -21.8 30.1 257 100( Hori. 46.0; 15.9
385. 367, 27.3 QP 17.4 -21.5 23.2 163] 139 Vert. 46.0. 22.8
935. 879 27.6| QP 24.8 -17.8 34.6 56 105 Vert. 46.0; 11.4
385. 433 37.6{ QP 17.4 -21.5 33.5 102, 107| Hori 46.0 12.5
935. 880 30.3] QP 24.8 -17.8 37.3 225 100{ Hori. 46.0. 8.7

CHART:WITH FACTOR  ANT TYPE : -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (below 1GHz)

Rx, Ch. Mid

DATA OF RADIATED EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

Japan,

Date : 2007/06/28

Company * Fujitsu Limited Report No. : 27KE0162-HO
Kind of EUT : B-PAD Power . :DC 3.7V
Mode! No. : CA06178-A521 Temp. /Humi. : 26deg.C / 59%
Serial No. : 0001 Operator : Hisayoshi Sato
Mode / Remarks : Bluetooth Rx 2441MHz Max-Axis
LIMIT : FCC15.247(d) 3m, below 1GHz:QP, above 1GHz:PK
— Horizontal
O — Vertical
[dBuV/n] << GP DATA > Hor 1zontal
0
60
50 (
40 !
. ot i
30 ? % 1
20 T ? 1
10
0
30M 50M 0M 100M 200M 300M 500M 700M
Frequency [Hz]
. Antenna | Loss& . - .
Frequency | Reading DET Factor Gain Level Angle | Height Polar Limit Margin
MHz1 [dBuV] [dB/m] [dB] [dBuV/m] | [Degl [om] [dBuV/m] [dB1
84. 454 45.4| QP 1.7 -24.1 29.0 250) 337| Hori 40.0 11.0
87.505 34.4| QP 8.2 -24.1 18.5 190] 275/ Vert. 40.0. 21.5]
103. 955 36.5 QP 11.0 -23.9 23.6 0 301| Vert. 43.5. 19.9
104. 023] 35.6| QP 11.0 -23.9 22.7 230 270| Hori. 43.5. 20. 8,
189. 610} 37.6] QP 16.6 -22.9 31.3 197 168| Hori 43.5 12.2
189. 653 32.7 QP 16.6 -22.9 26.4 112 211| Vert. 43.5 17.1
336.198, 28.4| QP 16.6 -21.8 23.2 218 185 Vert. 46.0. 22.8,
336. 455 36.0) QP 16.6 -21.8 30.8 257 100| Hori 46.0 15.2
385. 422, 27.4| QP 17. 4] -21.5 23.3 164] 139] Vert. 46.0. 22.7
935. 899 26.9| QP 24.8 -17.8 33.9 59 107 Vert. 46.0. 12.1
385.512 37.6| QP 17. 4] -21.5 33.5 107| 102| Hori. 46.0. 12.5
935.980) 30.1| QP 24.8 -17.8 37.1 225 102| Hori. 46.0. 8.9

CHART:WITH FACTOR

ANT TYPE : -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz- &O?OMHZ LOGPERIODIC, 1000MHz-:HORN

CALCULATION:RESULT = READING + ANT FACTOR +

+ LOSS (CABLE+ATTEN.) — GAIN (AMP

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

Tx, Ch:Low

UL Japan, Inc.
Head Office EMC Lab. No.2 Semi Anechoic Chamber

Company : Fujitsu Limited REPORT NO : 27KE0162-HO
Equipment :B-PAD REGULATION : FCC15.247(d)/RSS-210A8.5
Model :CA06178-A521 TEST DISTANCE : 3/Im
Sample No. : 0001 DATE :06/27/2007
Power :DC 3.7V TEMPERATURE :27deg.C
Mode : Tx 2402MHz HUMIDITY :59%
Remarks :Hor X, Ver Y-axis ENGINEER : Hisayoshi Sato
PK DETECT (RBW: 1MHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1143.9 54.2 56.9 24.6 33.7 1.8 0.0 46.9 49.6 73.9 27.0 24.3
2 2390.0 43.7 39.4 27.1 32.3 3.0 0.0 41.5 37.2 73.9 32.4 36.7
3% | 2400.0 67.9 60.6 27.1 323 3.1 0.0 65.8 58.5 73.9 - -
4 4803.9 44.7 43.9 31.3 31.6 4.2 0.5 49.1 48.3 73.9 24.8 25.6
5 7205.9 41.1 41.2 35.7 31.4 4.9 0.6 50.9 51.0 73.9 23.0 22.9
6 9608.1 42.9 41.4 38.5 31.9 5.9 0.8 56.2 54.7 73.9 17.7 19.2
Test distance Ilmeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 12010.0 41.2 40.2 39.1 31.1 6.7 0.0 46.4 45.4 73.9 27.5 28.5
8 14412.0 NS*; NS 40.9 31.2 6.9 0.7 NS NS 73.9 NS NS
9 16814.0 NS NS 40.1 31.2 7.5 0.6 NS NS 73.9 NS NS
10 19216.0 NS NS 37.5 31.7 7.9 0.0 NS NS 73.9 NS NS
11 21618.0 NS NS 38.0 31.5 8.3 0.0 NS NS 73.9 NS NS
12 24020.0 43.5 43.5 40.6 30.7 9.8 0.0 53.7 53.7 73.9 20.2 20.2
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1143.9 36.9 40.0 24.6 33.7 1.8 0.0 29.6 32.7 539 24.3 21.2
2 2390.0 30.3 30.3 27.1 323 3.0 0.0 28.1 28.1 53.9 25.8 25.8
3% | 2400.0 58.5 52.6 27.1 323 3.1 0.0 56.4 50.5 53.9 - -
4 4803.9 34.3 35.6 31.3 31.6 4.2 0.5 38.7 40.0 53.9 15.2 13.9
5 7205.9 30.4 30.4 35.7 31.4 4.9 0.6 40.2 40.2 53.9 13.7 13.7
6 9608.1 30.7 30.0 38.5 31.9 5.9 0.8 44.0 43.3 53.9 9.9 10.6
Test distance Ilmeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 12010.0 31.0 31.0 39.1 31.1 6.7 0.0 36.2 36.2 53.9 17.7 17.7
8 14412.0 NS NS 40.9 31.2 6.9 0.7 NS NS 53.9 NS NS
9 16814.0 NS NS 40.1 31.2 7.5 0.6 NS NS 53.9 NS NS
10 19216.0 NS NS 37.5 31.7 7.9 0.0 NS NS 53.9 NS NS
11 21618.0 NS NS 38.0 31.5 8.3 0.0 NS NS 53.9 NS NS
12 24020.0 34.3 34.4 40.6 30.7 9.8 0.0 44.5 44.6 53.9 9.4 9.3
*; Reference data
*2 NS: Non signal
20dBc(Fundamental 2412M Hz) (RBW: 100kHz, VBW: 300kHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR ‘ VER Factor GAIN LOSS Filter HOR ‘ VER 20dBc HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2402.0 93.2 92.1 27.1 323 3.1 0.0 91.1 90.0 - - -
2 2400.0 44.2 38.7 27.1 32.3 3.1 0.0 42.1 36.6 Funda-20dB| 29.0 33.4

Test Distance 1.0m :
*Except for the above table :

Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

*NS: Non Signal

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

Tx, Ch:Mid
UL Japan, Inc.
Head Office EMC Lab. No.2 Semi Anechoic Chamber
Company : Fujitsu Limited REPORT NO : 27KE0162-HO
Equipment :B-PAD REGULATION : FCC15.247(d)/RSS-210A8.5
Model :CA06178-A521 TEST DISTANCE : 3/lm
Sample No. : 0001 DATE 1 06/27/2007
Power :DC 3.7V TEMPERATURE :27deg.C
Mode : Tx 2441MHz HUMIDITY :59%
Remarks : Hor X , Ver Y-axis ENGINEER : Hisayoshi Sato
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1143.9 54.8 56.7 24.6 33.7 1.8 0.0 47.5 49.4 73.9 26.4 24.5
2 4882.0 45.1 45.5 31.4 31.6 4.2 0.4 49.5 49.9 73.9 24.4 24.0
3 7323.0 40.7 40.9 36.0 31.4 5.1 0.6 51.0 51.2 73.9 22.9 22.7
4 9764.0 43.0 42.7 38.7 32.0 5.8 0.7 56.2 55.9 73.9 17.7 18.0
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12205.0 40.0 39.8 39.2 30.9 6.8 0.0 45.6 45.4 73.9 28.3 28.5
6 14646.0 NS* NS 40.7 31.1 7.0 0.6 NS NS 73.9 NS NS
7 17059.0 NS NS 40.9 31.1 7.5 0.6 NS NS 73.9 NS NS
8 19528.0 NS NS 37.5 31.8 7.9 0.0 NS NS 73.9 NS NS
9 21969.0 NS NS 38.2 31.4 8.3 0.0 NS NS 73.9 NS NS
10 | 24410.0 43.7 44.0 40.7 30.6 10.0 0.0 54.3 54.6 73.9 19.6 19.3
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1143.9 36.9 39.8 24.6 33.7 1.8 0.0 29.6 32.5 53.9 24.3 21.4
2 4882.0 37.9 36.0 31.4 31.6 4.2 0.4 42.3 40.4 53.9 11.6 13.5
3 7323.0 31.4 30.0 36.0 31.4 5.1 0.6 41.7 40.3 53.9 12.2 13.6
4 9764.0 31.6 31.6 38.7 32.0 5.8 0.7 44.8 44.8 53.9 9.1 9.1
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 12205.0 30.0 30.1 39.2 30.9 6.8 0.0 35.6 35.7 53.9 18.3 18.2
6 14646.0 NS NS 40.7 31.1 7.0 0.6 NS NS 53.9 NS NS
7 17059.0 NS NS 40.9 31.1 7.5 0.6 NS NS 53.9 NS NS
8 19528.0 NS NS 37.5 31.8 7.9 0.0 NS NS 53.9 NS NS
9 21969.0 NS NS 38.2 31.4 8.3 0.0 NS NS 53.9 NS NS
10 | 24410.0 34.8 34.8 40.7 30.6 10.0 0.0 45.4 45.4 53.9 8.5 8.5

* NS: Non signal

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

*NS: Non Signal

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

.
Tx, Ch:High
UL Japan, Inc.
Head Office EMC Lab. No.2Semi Anechoic Chamber
Company : Fujitsu Limited REPORT NO : 27KE0162-HO
Equipment :B-PAD REGULATION : FCC15.247(d)/RSS-210A8.5
Model :CA06178-A521 TEST DISTANCE : 3/Im
Sample No. 10001 DATE 1 06/27/2007
Power :DC 3.7V TEMPERATURE :27deg.C
Mode : Tx 2480MHz HUMIDITY :59%
Remarks :Hor X, Ver Y-axis ENGINEER : Hisayoshi Sato
PK DETECT (RBW: 1MHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1143.9 54.2 56.7 24.6 33.7 1.8 0.0 46.9 49.4 73.9 27.0 24.5
2 2483.5 53.9 45.0 27.2 32.3 2.8 0.0 51.6 42.7 73.9 22.3 31.2
3 4959.9 45.2 47.1 31.5 31.6 4.3 0.3 49.7 51.6 73.9 24.2 22.3
4 7439.9 40.5 40.2 36.2 31.4 5.2 0.6 51.1 50.8 73.9 22.8 23.1
5 9920.0 40.5 43.9 38.9 32.0 5.8 0.6 53.8 57.2 73.9 20.1 16.7
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12400.0 40.1 39.1 39.2 30.7 6.9 0.0 46.0 45.0 73.9 27.9 28.9
7 15200.0 NS* NS 40.6 31.0 7.0 0.6 NS NS 73.9 NS NS
8 18000.0 NS NS 42.3 31.1 7.5 0.7 NS NS 73.9 NS NS
9 20480.0 NS NS 37.5 31.8 8.0 0.0 NS NS 73.9 NS NS
10 ] 22960.0 NS NS 38.3 31.3 8.4 0.0 NS NS 73.9 NS NS
11 24800.0 44.3 46.0 40.8 30.5 10.1 0.0 55.2 56.9 73.9 18.7 17.0
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1143.9 36.6 39.8 24.6 33.7 1.8 0.0 29.3 32.5 53.9 24.6 214
2 2483.5 42.2 39.1 27.2 323 2.8 0.0 39.9 36.8 53.9 14.0 17.1
3 4959.9 38.6 39.0 31.5 31.6 4.3 0.3 43.1 43.5 53.9 10.8 10.4
4 7439.9 31.2 30.2 36.2 31.4 5.2 0.6 41.8 40.8 53.9 12.1 13.1
5 9920.0 31.3 31.3 38.9 32.0 5.8 0.6 44.6 44.6 53.9 9.3 9.3
Test distance Ilmeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12400.0 29.6 29.7 39.2 30.7 6.9 0.0 35.5 35.6 53.9 18.4 18.3
7 15200.0 NS NS 40.6 31.0 7.0 0.6 NS NS 53.9 NS NS
8 18000.0 NS NS 42.3 31.1 7.5 0.7 NS NS 53.9 NS NS
9 20480.0 NS NS 37.5 31.8 8.0 0.0 NS NS 53.9 NS NS
10 ] 22960.0 NS NS 38.3 31.3 8.4 0.0 NS NS 53.9 NS NS
11 24800.0 35.7 35.7 40.8 30.5 10.1 0.0 46.6 46.6 53.9 7.3 7.3

* NS: Non signal

Test Distance 1.0m :

Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*NS: Non Signal

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

Rx, Ch:Mid
UL Japan, Inc.
Head Office EMC Lab. No.2 Semi Anechoic Chamber
Company : Fujitsu Limited REPORT NO : 27KE0162-HO
Equipment :B-PAD REGULATION : FCC15.247(d)/RSS-Gen 7.2.3
Model :CA06178-A521 TEST DISTANCE : 3/lm
Sample No. : 0001 DATE 1 06/27/2007
Power :DC 3.7V TEMPERATURE :27deg.C
Mode : Tx 2441MHz HUMIDITY :59%
Remarks :Hor X , Ver Y-axis ENGINEER : Hisayoshi Sato
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHZz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1143.9 55.1 57.0 24.6 33.7 1.8 0.0 47.8 49.7 73.9 26.1 24.2
2 2441.0 40.1 39.5 27.2 323 3.1 0.0 38.1 37.5 73.9 35.8 36.4
3 4882.0 38.6 38.5 314 31.6 4.2 0.0 42.6 42.5 73.9 31.3 314
4 7323.0 39.0 38.7 36.0 31.4 5.1 0.0 48.7 48.4 73.9 25.2 25.5
5 9764.0 39.2 40.0 38.7 32.0 5.8 0.0 51.7 52.5 73.9 22.2 21.4
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1143.9 37.1 40.2 24.6 33.7 1.8 0.0 29.8 329 53.9 24.1 21.0
2 2441.0 30.2 30.1 27.2 323 3.1 0.0 28.2 28.1 53.9 25.7 25.8
3 4882.0 28.9 29.2 31.4 31.6 4.2 0.0 329 33.2 53.9 21.0 20.7
4 7323.0 29.2 29.3 36.0 31.4 5.1 0.0 38.9 39.0 53.9 15.0 14.9
5 9764.0 30.9 31.0 38.7 32.0 5.8 0.0 43.4 43.5 53.9 10.5 10.4

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Spurious Emission
Tx, Ch:Low
30MHz-1GHz 1GHz-5GHz
3 Agilent R T % Agilent R T
Mkrl §14.1 MHz Mkrl 2.483 GHz
Ref @ dBm Atten 18 dB -79.65 dBm Ref @ dBm Atten 16 dB -11.73 dBm
#Peak #Peak
Log Log
16 16
dB/ 4B/
—
ol 0]
2318 -31.8
dBm dBm
Lafy LgAw T
S1 82 51 82
M3 FC Start 1,000 GHz Stop 5,000 GHz
#Res BW 100 kHz #UBW 360 kHz Swesp 382.3 ms (1201 pts)
£ Marker  Trace Type W Axic Anplitude
FTun H 1 @ Freq 2.483 GHz -11.73 dBn
Sup — e — - “,Aﬁm e 2 ) Freq 4.883 GHz -58.58 dBn
Start 30.0 MHz Stop 1.069 @ GHz
#Res BH 108 kHz #UBH 308 kHz Sweep 92.72 ms (1201 pts)
5GHz-10GHz 10GHz-15GHz
3 Agilent R T ¥ Agilent R T
Mkr2  9.698 GHz Mkrl 14.412 GHz
Ref @ dBm Atten 18 dB -66.83 dBm Ref @ dBm Atten 16 dB —-72.31 dBm
#Peak #Peak
Log Log
10 18
dB/ dB/
Dl ol
3 0Ly 5 [Marker
dBm den [14.412000000 GH=z
Lafis . oo Lov |-72.31 dBm
51 82 51 52
Start 5.000 GHz Stop 10.008 GHz M3 FC
#Res BH 108 kHz #YBH 306 kHz Sweep 477.9 ms (1261 pts) 1
Marker  Trace Type W Axis Anplitude £(f): J R
1 (&) Fi 7.284 GH -E5.18 dB . v il »
2 @ Fra 5,680 GHia Zea3 EISH e e A S 0 e
Start 10.000 GHz Stop 15.000 GHz
#Res BH 109 kHz #UBH 386 kHz Sweep 477.9 ms (1201 pts)
15GHz-20GHz 20GHz-25GHz
¥ Agilent R T % Agilent R T
Mkrl 15.633 GHz Mkrl 24.896 GHz
Ref @ dBm Atten 10 dB -7250 dBm | Ref © dBm Atten 16 dB ~69.88 dBm
#Peak #Peak
Log Log
1a 19
dB/ dB/
b, & |Marker 0 & [Marker
¢ | 15.633000000 GHz «m |24.896000000 GHz
Lgfw |-72.50 dBm Lsfv [-69.80 dBm
$1 8§52 s1 82
M3 FC M3 FC .
1
£(fx: £ AF
FTun WW?“‘"’M«&“H‘". Ml b R PN POV PSP JUATIVITA B [ PO NPT mewwww b
Sup Swp
Start 15.000 GHz Stop 20.000 GHz Start 20.000 GHz Stop 25.800 GHz
#Res BW 1608 kHz #UBW 300 kHz Sweep 477.9 ms (1281 pes)_ #Res BH 108 kHz #UBW 308 kHz Sweep 477.9 ms (1281 pts)_

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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Conducted Spurious Emission
Tx, Ch:Mid
30MHz-1GHz 1GHz-5GHz
3 Agilent R T ¥ Agilent R T
Mkrl 538.4 MHz Mkrl 2.448 GHz
Ref @ dBm Atten 18 dB -79.87 dBm Ref @ dBm Atten 16 dB -12.17 dBm
#Peak #Peak 1
Log Log
10 18
dB/ dB/
Dl ol
Zipp Marker 32
an [538.400080 MHz dBn
LsAv |-79.87 dBm LAy “
51 82 51 52
M3 FC Start 1,000 GHz Stop 5,008 GHz
#Res BH 100 kHz #UBH 360 kHz Sveep 382.3 ms (1261 pts)
£ Marker  Trace Type X Axis Anplitude
FTun 1 1 (@ Fraq 2.448 GHz -12.17 dBn
e L R S el e 5525 don
Start 30.6 MHz Stop 1.068 @ GHz
#Res BH 106 kHz +VBH 306 kHz Sweep 92.72 ms (1261 pts)
5GHz-10GHz 10GHz-15GHz
# Agilent R T ¥ Agilent R T
Mkrl 7.325 GHz Mkrl 14.412 GHz
Ref @ dBm Atten 10 dB -68.40 dBm Ref @ dBm Atten 16 dB —73.41 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
ol 0]
-32.2 $ -32.2 Marker
dBm i den [14.412000000 GHz
LoRy s - LoAv |-73.41 dBm
51 32 5182
Start 5.008 GHz Stop 16.966 GHz M3 FC
#Res BH 108 kHz #UBH 308 kHz Sweep 477.9 ms (1201 pts) 4
Marker  Trace Type # Rxis Anplitude £(f): . N
1 Fra 7.325 GHz -B2.40 dBm Ptk b M
2 &N Frea 8.767 GHz 62,68 dbm ZI:" it ol ki il prktiebif
Start 10.000 GHz Stop 15.000 GHz
#Res BW 100 kHz #WBW 360 kHz Swesp 477.9 ms (1261 pts)
15GHz-20GHz 20GHz-25GHz
- Agilent R T % Agilent R T
Mkrl 15.654 GHz Mkrl 24.917 GHz
Ref @ dBm Atten 18 dB -72.47 dBm Ref @ dBm Atten 16 dB -68.45 dBm
#Peak #Peak
Log Log
16 1@
dB/ dB/
oL, [Marker oL, , [Marker
¢ [15.654000000 GHz an - |24.917000000 GHz
L |-72.47 dBm Lgfv |-68.45 dBm
Sl 52 Sl 52
M3 FC M3 FC n
1 ?
£0f) £0f2: sl b "
FTun WMMM. A A o gt b FTun PRIV PR YO " b A W
Swp Swp
Start 15.000 GHz Stop 20.000 GHz Start 20608 GHz Stop 25.008 GHz
#Res BH 160 kHz #YBH 308 kHz Sweep 477.9 ms (1201 pts) #Res BH 108 kHz #UBH 360 kHz Sweep 477.9 ms (1201 pts)

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Spurious Emission
Tx, Ch:High
30MHz-1GHz 1GHz-5GHz
3 Agilent R T ¥ Agilent R T
Mkrl 946.6 MHz Mkrl 2.438 GHz
Ref 6 dBm ftten 10 dB ~30.37 dBm | Ref @ dBm ftten 10 dB ~12.27 dBm
#Peak #Peak 1
Log Log
10 18
dB/ dB/
o ol
2o 5 | Marker 323
an - [946.600000 MHz dBn
LoAv |-80.37 dBm Lofv [ s
51 82 51 52
M3 FC Start 1,000 GHz Stop 5,008 GHz
#Res BH 100 kHz #UBH 360 kHz Sveep 382.3 ms (1261 pts)
£ Marker  Trace Type X fixis finplitude
FTun L 1 @ Freq 2.488 GHz -12.27 den
Sup T Y ¥ PR L T T e oo YT S e 2 @ Freq 14.958 GHz -58.43 den
Start 30.6 MHz Stop 1.068 @ GHz
#Res BH 106 kHz +VBH 306 kHz Sweep 92.72 ms (1261 pts)
5GHz-10GHz 10GHz-15GHz
# Agilent R T ¥ Agilent R T
Mkrl 7.442 GHz Mkrl 14.092 GHz
Ref @ dBm Atten 10 dB -68.17 dBm Ref @ dBm Atten 16 dB —74.14 dBm
#Peak #Peak
Log Log
18 18
dB/ dB/
ol 0]
-32.3 ‘} é -32.3 Marker
dBm 1 7| | den 14092000000 GHz
Loy . = Lefv |=74.14 dBm
51 32 5182
Start 5.008 GHz Stop 16.966 GHz M3 FC
#Res BH 108 kHz #UBH 308 kHz Sweep 477.9 ms (1201 pts) .
Marker  Trace Type # Rxis Anplitude £(f): ©
1 Fre 7.442 GHz -68.17 dBm PRV A ST P
2 & Frag 5.921 GHz -B9.57 dEm ZI:" TRTUTVIE ST SUE S AP A kot
Start 10.000 GHz Stop 15.000 GHz
#Res BW 100 kHz #WBW 360 kHz Swesp 477.9 ms (1261 pts)
15GHz-20GHz 20GHz-25GHz
H# Agilent R T i Agilent R T
Mkrl 15.612 GHz Mkrl 24.796 GHz
Ref @ dBm Atten 18 dB -71.28 dBm Ref @ dBm Atten 16 dB -68.97 dBm
#Peak #Peak
Log Log
16 1@
dB/ dB/
oL, . |Marker o, . [Marker
¢ [15.612000000 GHz dan | 24.796000000 GH=z
Lof |-71.20 dBm shv |-68.97 dBm
Sl 52 Sl 52
M3 FC M3 FC .
L ks
£(f): £ . Pl
FTun ittt VO RPTY P R R mdissinbssidoinireotd | FTun Aot s b sbmAragrst i i Lo P
Swp Swp
Start 15.000 GHz Stop 20.000 GHz Start 20608 GHz Stop 25.008 GHz
#Res BH 160 kHz #YBH 308 kHz Sweep 477.9 ms (1201 pts) #Res BH 108 kHz #UBH 360 kHz Sweep 477.9 ms (1201 pts)

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Conducted Spurious Emission
Band Edge compliance

Hopping on (Ch:Low) Hopping on (Ch:High)
¥ Agilent R T 3 Agilent R T
Mkrl 2.482 09 GHz Mkrl 2.480 14 GHz
Ref @ dBm Atten 18 dB -11.26 dBm | Ref & dBm Atten 18 dB -11.97 dBm
#Peak [ #Peak 1
Log Log
10 (AN WEWIAW | v S )
a5/ JIV VIV VIV V| e
J/ \\
ul} IJN ol
33%3 T w'\ A ! aé%@ ! v ! va'ﬁvw vnvn\; AV A L
W
LgRw Ll ] LgAv
Sl s2 5182
Center 2,398 00 GHz Span 2@ MHz | Center 2.482 88 GHz Span 1@ MHz
#Res BH 100 kHz +WBH 108 kHz Stieep 2.48 ms (1281 pts) | #Res BH 108 kHz #VBH 108 kHz Sweep 1.28 ms (1281 pts)
Marker  Trace Type W fixis fnplitude Marker  Trace Type ¥ fixie fnglitude
1 @ Freq 2,462 BB GHz -11.26 dBn 1 <N Freq 2,498 14 GHz -11.97 dBn
2 3 Freq 2.398 B8 GHz -73.42 dBn H &N Freq 2,493 58 GHz -65.22 dBn
3 3 Freq 2.468 BB GHz -56.16 dBn
Hopping off (Ch:Low) Hopping off (Ch:High)
R T - Agilent R T
Mkrl 2.481 98 GHz Mkrl 2.479 98 GHz
Atten 18 dB -11.28 dBm | Ref @ dBm Atten 18 dB -12.88 dBm
#Peak !
Log
10
\\ dB/
f/ \\ i \\
D|31 5 ,V/‘(‘/V v\'\ﬂw D‘El 9 fnng v T 7 W
dBm iy wnﬂf\w Py dBm R LA RATava v
A
LgRw LagAw
5152 s1 82
Center 2.398 00 GHz Span 28 MHz | Center 2.482 08 GHz Span 19 MHz
#Res BW 166 kHz #WBH 108 kHz Sween 2.48 ms (1261 prs) | #Res BH 100 kHz #VBW 188 kHz Sweep 1.28 ms (1281 pts)
Marker  Trace Type W fixis fnplitude Marker  Trace Type ¥ Pxis Anplitude
1 <3 Freq 2.481 98 GHz -11.28 dBn 1 Freq 2.479 98 GHz -12.68 dBn
2 &3] Freq 2.398 88 GHz -72.97 dbn z N Freg 2,493 58 GHz -85.38 dBn
3 3 Freq 2,468 B8 BHz -58.26 dBn
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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99% Occupied Bandwidth

Hopping ON

Hopping OFF, Ch: Low

3 Agilent R T 3 Agilent R T
Ref & dBm Atten 18 dB Ref 6 dBm Atten 18 dB
#Peak #Peak
Log £ Log
o [/ e | 10
s | ] ] B/ | =
f( \\ > <
il % e
LyRv LgRw
Ml 52 Ml 52
Center 2.441 00 GHz Span 90 MHz Center 2.402 008 GHz Span 3 MHz
#Res BH 1 MHz #JBH 3 MHz Sweep 1 ms (1081 pts) #Res BH 108 kHz #BH 308 kHz Sweep 1.04 ms (1261 pts)
Occupied Bandvidth occBHZPur 99007 | Occupied Bandwidth Occ BH % Par  99.00 ¢
78.6434 MHz x dB o000 4B 935.5079 kHz x dB -26.08 dB
Transmit Freq Error  -59.308 kHz Transmit Freq Error  -18.228 kHz
% dB Banduidth 79.775 MHz % dB Banduidth 1.292 MHz
Hopping OFF, Ch: Mid Hopping OFF, Ch: High
i Agilent R T 5 Agilent R T
Ref 8 dBm Atten 18 dB Ref 8 dBm Atten 18 dB
#Peak #Peak
Log Log
1@ 1@
dB/ o — 4B/ P o
> < > <
N e ] e,
T
LyRy LaRy
Ml $2 Ml $2
Center 2.441 @00 GHz Span 3 MHz Center 2.450 @00 GHz Span 3 MHz
#Res BH 108 kHz #YBH 308 kHz Sweep 1.04 ms (1201 pts) #Res BH 108 kHz #YBH 308 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7% Pur  99.00 7 Occupied Bandwidth Occ BH 7% Pur  99.00 7
% dB -26.00 d5 934.0868 kH= % dB -26.00 d5

931.2023 kHz

Transmit Freq Error  -17.524 kHz Transmit Freq Error  -18.215 kHz
% dB Banduidth 1.287 MHz % dB Banduidth 1.283 MHz
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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APPENDIX 3:Test instruments
EMI test equipment (1/2)
Control No. Instrument Manufacturer Model No Test Item Calibration Date *
Interval(month)
MAEC-04 | Anechoic Chamber TDK Semi Anechoic RE 2007/03/03 * 12
Chamber 3m
MOS-15 | Thermo-Hygrometer | Custom CTH-180 RE 2006/01/19 * 24
MIM-07 | Measure PROMART SEN1955 RE -
MCC-26 [Microwave Cable 1G- | Suhner SUCOFLEX104 AT 2006/08/29 * 12
26.5GHz
MAT-22 | Attenuator(10dB) Orient Microwave BX10-0476-00 AT 2007/03/07 * 12
DC-18GHz
MPM-09 [Power Meter Anritsu ML2495A AT 2006/09/20 * 12
MPSE-12 | Power sensor Anritsu MA2411B AT 2006/09/20 * 12
MTR-06 Test Receiver Rohde & Schwarz ESCS30 RE 2006/09/12 * 12
MCC-50 | Coaxial cable UL Japan - RE 2007/03/06 * 12
MPA-14  |Pre Amplifier SONOMA 310 RE 2007/03/12 * 12
INSTRUMENT
MAT-31 Attenuator(6dB) TME UFA-01 RE 2007/03/05 * 12
MBA-05 Biconical Antenna Schwarzbeck BBA9106 RE 2007/01/19 * 12
MLA-08 | Logperiodic Antenna [ Schwarzbeck UKLP9140-A RE 2007/01/19 * 12
MSA-04  [Spectrum Analyzer [ Agilent E4448A AT 2007/06/20 * 12
MPM-08 |Power Meter Anritsu ML2495A AT 2006/09/20 * 12
MPSE-11 | Power sensor Anritsu MA2411B AT 2006/09/20 * 12
MAEC-02 | Anechoic Chamber TDK Semi Anechoic RE 2007/04/02 * 12
Chamber 3m
MOS-02 | Digital Humidity N.T NT-1800 RE 2006/11/27 * 12
Indicator
MIM-05 | Measure PROMART SEN1955 RE -
MCC-47 [Microwave Cable 1G-| Suhner SUCOFLEX104 RE 2006/08/29 * 12
26.5GHz
MCC-25 [Microwave Cable 1G-| Suhner SUCOFLEX104 RE 2006/08/29 * 12
26.5GHz
MHEF-06 | High Pass Filter 3.5- | Tokimec TF323DCA RE 2007/05/30 * 12
24GHz
MHA-02 |Horn Antenna EMCO 3160-09 RE 2007/01/30 * 12
MSA-09 | Spectrum Analyzer | Advantest R3273 RE 2006/12/08 * 12
MHA-06 |Horn Antenna Schwarzbeck BBHA9120D RE 2007/01/30 * 12
MPA-10 [ Pre Amplifier Agilent 8449B RE 2006/09/11 * 12
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile
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EMI test equipment (2/2)
Control No. Instrument Manufacturer Model No Test Item Calibration Date *
Interval(month)
MLS-07 | LISN(AMN) Schwarzbeck NSLK8127 CE (AE) 2007/02/22 * 12
MLS-06 | LISN(AMN) Schwarzbeck NSLK8127 CE (EUT) |2007/02/22 * 12
MTA-07 | Terminator MCL BTRM-50 CE 2007/02/01 * 12
MJG-51 Conversion adapter |- 101 21 CE -
MJG-52 Conversion adapter SE RW-P003 CE -
MMM-10 [DIGITAL HiTESTER | Hioki 3805 RE/CE 2007/01/12 * 12

The expiration date of the calibration is the end of the expired month.

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
international standards.

Test Item:

CE: Conducted Emission

RE: Radiated Emission
AT: Antenna Terminal Conducted

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124




